USER MANUAL / BRUKSANVISNING

(G)

Alentec & Orion AB SWEDEN

GREASE PUMP FOR 16 L CONTAINER
FETTPUMP FOR 16 L’s BEHALLARE
POS PART NR DESCRIPTION
01 065434 Handle
02 075102 Screw, M6x30
03 075106 Adapter, G'4”
04 075104 Screw, M6x25
05 075105 Lock nut, M6
06 075106
07 075107 Lever
08 065418 Rubber grip
09 075109 Outlet hose;'s x 1500
10 075110 Link
11 075111 Screw, M6x16
12 075112 Top lid
13 075113 Container lid
14 40430 Valve V4
15 88439 Rigid tube
16 88440 Nozzle, 4 jaws
17 075117 Nut, M6
18 075118 Tube
19 065436 Container, 16 litre
20 075120 Upper high pressure valve
21 075121 Ball, 11/32”
22 075122 Lower high pressure valve
23 075123 O-ring 12,32x2,62 NBR
24 075124 Tube
25 210507 O-ring 20,29x2,62 NBR
26 075126 Cylinder
& 27 075127 Lock pin, g5x16
= 28 075128 Ball 13/32”
9 29 065429 Wing screw, M6
30 075130 Spring 238
31 075131 Follower plate
@ 32 075132 Lock ring 228
33 075114/A Connection; G'4"-M10x1

Part No. / Art. Nr. / Réf.:
11027

Alentec & Orion AB Grustagsvagen 4, SE-13840, Alta, SWEDEN - info@alentec.se - www.alentec.com




